

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2025-07-24 13:32:09

Date of Next Testing: 2028-07-23 13:32:09

Product Name: **Copper chromite**

CAS Number: 12053-18-8

Specifications & Purity: $\geq 98\%$

Lot #: G2515036

SKU #: **C344566**

Version: **2**

Analysis #: **547565**

Storage Temperature: Room temperature

Parameter	Limit Values	Result
Purity	98-100 (%)	98.26730 %
Appearance(C344566)	grey to brown to Black Powder	Grey to Brown to Black Powder
ICP : Confirms Copper and Chromium Components	Confirmed	Confirmed



John Su
QA & QC Manager